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3%A5(No.) : CE/2010/10224 B #H(Date) : 2010/01/11 &K (Page) : 1 of 12
Test Report

W EHEEACLE Ry A RN 8 / TATUNG FINE CHEMICALS CO. (O OO O
(th &% (R )23 / TATUNG COATINGS(KUNSHAN)CO., LTD.)

e SRR R IR A 247 2 18]

247-1, TSAOTAH, KUANYIN, TAOYUAN HSIEN, TAIWAN

Gr#F B 2L B T4EF MG IL#k22738 / NO. 227, QINGYANG N. RD., ZHOUSHI DEVELOPMENT, KUNSHAN
CITY, JIANGSU, CHINA)

RTRBZESERE,EE, WS, ERBEEEPHERWT (The following samples was/were submitted and
identified by/on behalf of the client as) :

#koh & A5 (Sample Description) :  SILITON 7500 #& &, % 7
A PR (Style/Item No.) : E % :ESC-6401 >~ ESC-6402 ~ ESC-6403 ~ ESC-6404 ~ ESC-6405 ~ ESC-6406 ~

ESC-6407 ~ ESC-6408 ~ ESC-6409 ~ ESC-6410 ~ ESC-6411 ~ ESC-6412 »
ESC-6413 ~ ESC-6414 ~ ESC-6415 ~ ESC-6417 ~ ESC-6421 ~ ESC-6422 »
ESC-6423 ~ ESC-6424 ~ ESC-6425 ~ ESC-6426 ~ ESC-6427 ~ ESC-6428 ~
ESC-6430 ~ ESC-6431 ~ ESC-6436 ~ ESC-6437 ~ ESC-6438 ~ ESC-6439

Wt B #A (Sample Receiving Date) : 2010/01/04

)X A7 M) (Testing Period) : 2010/01/04 TO 2010/01/11

A4 K (Test Results) FHAT—H8 (Please refer to next pages).

4% (Conclusion) : RIEEF ARG S, L5 RXRLAHRMSWesnRE RES1EBZLSHZEK 01.2-08

Zi;@#ﬁ%ﬁﬁ%?T}t??ﬂ’é@ﬁ%l%ﬁPAHs%%ﬂi (Base upon the performed tests by
submitted samples, the test results of PAHs comply with the PAHs requirement
according to (Category 1) of ZEK 01.2-08 of German ZLS and its amendments.)

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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A (No. )

: CE/2010/10224

B #1(Date) : 2010/01/11

HEE BRI A RN E / TATUNG FINE CHEMICALS CO.
(B EZA(RL)R S / TATUNG COATINGS(KUNSHAN)CO., LTD.)

AR BB R R AT 247 2 158

247-1, TSAOTAH, KUANYIN, TAOYUAN HSIEN, TAIWAN

B & (Page)

Gr#F B 2L B T4EF MG IL#k22738 / NO. 227, QINGYANG N. RD., ZHOUSHI DEVELOPMENT, KUNSHAN

CITY, JIANGSU, CHINA)

B2 4 K (Test Results)

) 3X 2/ 4% (PARTNAME )NO. 1

# & %% (GREEN PAINT)

2 of 12

7 kAR A

X

e ) F1z RIRAT BRE | Result)
(Test Items) (Unit) (Method)
(MDL) NO.1
§1=1 admi1um m : 7=, VﬁL?{a n.d.
43 / Cadmi (cd) g/kg éﬁﬁ?IEC 62321: 2008 &, VARJEFE S 2 d
TR T AR EEARA . / With
reference to IEC 62321: 2008 and
performed by ICP-AES.
4% / Lead (Pb) mg/kg |ZFIEC 62321: 2008F %, AR FES 2 n.d.
TR T AR BBEARA . / With
reference to IEC 62321: 2008 and
performed by ICP-AES.
7R ercur m : F ik, VAR ,ii%"_a n.d.
& /M y (Hg) g/kg é}%IEC 62321: 20087 &, VARJEFEA 2 d
TR T AR BBEARA . / With
reference to IEC 62321: 2008 and
performed by ICP-AES.
1848 / Hexavalent Chromium Cr(VI) by| mg/kg éﬁﬁ?IEC 62321: 2008 7, WAUV-VISH 2 n.d.
alkaline extraction . / With reference to IEC 62321:
2008 and performed by UV-VIS.
AR FEIFEEE / Perfluorooctane mg/kg |%#US EPA 3540C: 19967 3%, VAi&4R 10 n.d.
sulfonates (PFOS) R H AN DA FIRERBESE. /
PFOS — Acid With reference to US EPA 3540C:
PFOS — Metal Salt 1996 method for PFOS Content.
PFOS — Amide Analysis was performed by LC/MS.
AR (4%) / PFOA (CAS No.: 000335- | mg/kg |%#US EPA 3540C: 19967% 3, Ri&4R 10 n.d.

67-1)

RATEBERASRFRGE)SE. /
With reference to US EPA 3540C:
1996 method for PFOA Content.
Analysis was performed by LC/MS.
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AR BB R R AT 247 2 158

247-1, TSAOTAH, KUANYIN, TAOYUAN HSIEN, TAIWAN

B & (Page)

Gr#A LT 4Lk 227%8 / NO. 227, QINGYANG N. RD., ZHOUSHI DEVELOPMENT, KUNSHAN

CITY, JIANGSU, CHINA)

3 of 12

7 kAR A

X

N:1 24 B A4S g =t N
(Tffﬁfms) (iﬁ) fﬁiﬁ aR@ | (Result)

(MDL) NO.1

%3 XREH ¥4 / Polynuclear

Aromatic Hydrocarbons (PAHs)

Acenaphthene (CAS No.: 000083-32-9) 0.2 n.d.

Acenaphthylene (CAS No.: 000208-96-8) 0.2 n.d.

Anthracene (CAS No.: 000120-12-7) 0.2 n.d.

Benzol(a)anthracene (CAS No.: 000056- 0.2 n.d.

55-3)

Benzo[a]pyrene (CAS No.: 000050-32-8) 0.2 n.d.

Benzo(b)fluoranthene (CAS No.: 000205- 0.2 n.d.

99-2)

Benzo[g,h,i]perylene (CAS No.: 000191- 0.2 n.d.

24-2)

Benzo(k)fluoranthene (CAS No.: 000207- $-#7ZLS standard ZEK 01.2-0877 74, 0.2 n.d.

08-9) VAR A8 & M7 E 1K (GC/MS) #im) . / With

mg/kg |reference to ZLS standard ZEK 01.2-

Chrysene (CAS No.: 000218-01-9) 08 method. Analysis was performed 0.2 n.

Dibenzol(a,h)anthracene (CAS No.: by GC/MS. 0.2 n.

000053-70-3)

Fluoranthene (CAS No.: 000206-44-0) 0.2 n.

Fluorene (CAS No.: 000086-73-7) 0.2 n.

Indenol(1,2,3-c,d) pyrene (CAS No.: 0.2 n.d.

000193-39-5)

Naphthalene (CAS No.: 000091-20-3) 0.2 n.d.

Phenanthrene (CAS No.: 000085-01-8) 0.2 n.d.

Pyrene (CAS No.: 000129-00-0) 0.2 n.d.

.d.

§Xﬁ%§‘ﬁ4b’é\%16’§&$ﬂ / Sum of
16 PAHs
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3 N 4t
(Test Items) (Unit) (Method)
(MDL) NO.1

% B XA / Sum of PBBs _ .
—J&W 3K / Monobromobiphenyl 5 n.d.
&M / Dibromobiphenyl 5 n.d.
Z&WER / Tribromobiphenyl 5 n.d.
VR HE K / Tetrabromobiphenyl 5 n.d.
BAWER / Pentabromobiphenyl 5 n.d.
NIRHOK / Hexabromobiphenyl 5 n.d.
LR / Heptabromobiphenyl 5 n.d.
NiBTEA / Octabromobiphenyl 5 n.d.
HAWR / Nonabromobiphenyl SHTEC 62321: 2008 3%, RAABAT 5 n.d.
+ &K / Decabromobiphenyl 1R/ 4R . / With reference to 5 n.d.
% AB X8 MA / Sun of PBDEs m8/KE | 1pc 62321 2008 and performed by - .
— i3 K&k / Monobromodiphenyl ether GC/MS. 5 n.d.
AWt XEE / Dibromodiphenyl ether 5 n.d.
ZRWEREX / Tribromodiphenyl ether 5 n.d.
VIR KBk / Tetrabromodiphenyl ether 5 n.d.
BRW KBt / Pentabromodiphenyl ether 5 n.d.
NI RB% / Hexabromodiphenyl ether 5 n.d.
&M KEt / Heptabromodiphenyl ether 5 n.d.
ANRTE KB / Octabromodiphenyl ether 5 n.d.
LT RB% / Nonabromodiphenyl ether 5 n.d.
+ iAWt XE% / Decabromodiphenyl ether 5 n.d.
B % / Halogen
B % () / Halogen-Fluorine (F) (CAS | mg/kg [%#BS EN 14582:2007, »X&kF R #71k 50 n.d
No.: 014762-94-8) 57\7?)? / With reference to BS EN

14582:2007. Analysis was performed

by IC.
B % (&) / Halogen-Chlorine (Cl1) (CAS| mg/kg [%#BS EN 14582:2007, »X&kF R #71k 50 n.d.
No.: 022537-15-1) 57\7?)? / With reference to BS EN

14582:2007. Analysis was performed

by IC.
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$EA5(No.) : CE/2010/10224 B H#j(Date) : 2010/01/11 H K (Page) : 5 of 12

ARA B L5 AR % TARH | X
(Test Items) (Unit) (Method) R Ad (Result)
(MDL) NO.1
B % (&) / Halogen-Bromine (Br) (CAS | mg/kg [%#BS EN 14582:2007, »X&kF R #71k 50 n.d.
No.: 010097-32-2) 5}*&. / With reference to BS EN
14582:2007. Analysis was performed
by IC.
B % (#) / Halogen-Iodine (I) (CAS mg/kg |%#BS EN 14582:2007, vA&kF @474k 50 n.d.
No.: 014362-44-8) 5}*&. / With reference to BS EN
14582:2007. Analysis was performed
by IC.

fﬁ?i(Note):
1. mg/kg = ppm
2. n.d. = Not Detected (K#:h)
3. MDL = Method Detection Limit (7 A8 4%RAE)
4. "-" = Not Regulated (SEIIKAE)

PFOS % # H M (Reference Information) : 3F4 2006/122/EC (Directive 2006/122/EC)
(1) 3% H AT EAT 5 L34k R AR R E REE R 5 E 2 IR FAEKRA0.005%.

(May not be placed on the market or used as a substance or constituent of preparations in a

concentration equal to or higher than 0.005% by mass.)

(2) J%Tﬁ’TT A3y 6k ob R e R AL RS B LB A A PROSTE £ R 4 4% L R M m kit b3t
W%ﬁz&&#%ik%mw,%%ﬁ%ﬁ%%ﬁm% , 4w RPFOSAZ ZMH ¥ &8 F7 R KA 1ug/m2.
(May not be placed on the market in semi-finished products or articles, or parts thereof, if the
concentration of PFOS is equal to or higher than 0.1% by mass calculated with reference to the mass
of structurally or microstructurally distinct parts that contain PFOS or, for textiles or other

coated materials, if the amount of PFOS is equal to or higher than lug/m2 of the coated material.)
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ZHOUSHI DEVELOPMENT, KUNSHAN

PAHs%%‘;ﬁiﬂ'(Reference information)

RIEZEK 01.2-082 B K: EHPHEXESL

(Requirement of ZEK 01.2-08

: Restraining maximum values for products)

38 B (Parameter)

%liﬁ (Category 1)

kk2§§ (Category 2)

%S;EE (Category 3)

B O M R AN TE A Y
A, KRB ZRATH
AR R ITE .
(Materials in contact
with foodstuff or
materials which are
meant to put in the

mouth as well as toys

for children <36

& (R M) SRR
RI304y, RAFB 1
AL

(Materials with
foreseeable skin
contact >30 s
(prolonged skin
contact) and toys not

covered by category 1.)

B0 3 (S2 05 R 2 %R 4%
Mfe T304 X - i
K e .

(Materials with
foreseeable skin
contact <30 s (short

time skin contact) or

without skin contact.)

months.)

KB (a) ik
<MDL (<0.2)** 1 20
Benzol(a]pyrene (mg/kg)
BA%F HLE167A PAH
i E  (Sum of 16 <MDL (<0.2)** 10 200

EPA-PAH) (mg/kg)*

11%, - (Remark) :
* = PAHIZE K0, 2mg/ kg > 48 3+ B PAHAR 2 44 .

(Only PAH substances >0.2 mg/kg are taken into account while calculating the sum of PAHs.)
o= RRREEA L F R GIRG] o A2 F 0 IR TRAE P B ?']‘ﬁ‘é,%‘%ﬁiimuﬂ'] AMERT SRR ERRE
R BZDIN EN1186ff/ §64 LFGB 80.30-17% 7 » &t H 45 € PAHMY B A5 0] SR TR - BB ANRXNLHFRBEDERR
o

(In case that the maximum values exceed the limits of category 1, but are within the limits of category

2, one may confirm the suitability of the tested material for contact with foodstuff or oral mucosa by
additional specific migration tests of PAH components based on DIN EN 1186ff and § 64 LFGB 80.30-1. The

conclusion of the migration test results must be made based on food law criteria.)
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1) ARIFAT O RAZ B AR > H B LR DR o (5B RIRX T &) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
2) MRANE : A1 / Name of the person who made measurement: Climbgreat Yang
3) MR EFA: 5k%E [ Name of the person in charge of measurement: Troy Chang

| 9# %4k / Cutting - Preparation

v

A S FE / Sample Measurement

4% Pb - 43 Cd #& Hg R4 Cr

v \ 4 v
HRAF R Bl AR &b 09 A H T X 3% 9 BR SEAT TH A B H R B 69 ORI AL ANl g ALk [ Add
1t(4= F & PF) / Acid digestion by suitable Microwave digestion with appropriate amount of
acid depended on different sample HNO3/HCI/HF digestion reagent
material (as below table) l

v v
| -

Hadh E 18 E 8 L AT
L2 3 / Heat to

B & / Filtration

— \ AN appropriate
v | & | Residue | temperature to extract
| &% | Solution | *

1) eEekix /
Alkali Fusion
7 K

B ISAE |
BB AT RR T H 48K /ICP-AES

AEEBEARS |
Cool, filter digestate
through filter

!

HCI to dissolve

b33

# % #E / Sample Material

shfuEs iz #&%a / Digestion Acid

A, 4R, s, 74/
Steel, copper, aluminum, solder

XK, wiEg, BER, AR, ERK
Aqua regia, HNO3, HCI, HF, H20>

e NAEFBEE [Add
diphenyl-carbazide for
color development

W35 [ Glass

4, %4, se, ME /

Gold, platinum, palladium, ceramic
4% [ Silver

#R [ Plastic

AHB%, 8 A BER / HNOs/HF
X /K /Aqua regia v
S IME-T ALk

% AL SRR A
540 nm #gBU g /
measure the
absorbance at 540 nm
by UV-VIS

785 [ HNOs

B, ERK, g, Bk
H2S04, H,O2, HNO3, HCI

I NAETER 2 BB

Any acid to total digestion

#1b / Others
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ERAER(LC/IMS) 2 #riif2E |
Analytical flow chart of Soxhlet extraction (LC/MS) procedure

1) MR AE : 1§35 / Name of the person who made measurement: Lydia Fu

2) @A BEEA M F% / Name of the person in charge of measurement: Shinjyh Chen

B )X B (Test ltems): &R FIRRER/ SR FEL(4%) ~ X =k dait oW /
PFOS/PFOA - Benzotriazole

e sh AR IR/ A/
Sample pretreatment/separation

!

Heo AR A & X ERE
Sample extraction by soxhlet method

BRI GEIHFE |
Concentrate/Dilute Extracted solution

!

VAIRAR R TR SRR A AT S IR/
Analysis was performed by LC/MS

I

#4% / Data
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$ XB L ABASMAVTRAER /
PAHs (Polynuclear Aromatic Hydrocarbons) analytical flow chart

1) #@HAAE : #4485 / Name of the person who made measurement: Andy Shu
2) #HKEEA:#FH% / Name of the person in charge of measurement: Shinjyh Chen

Hon Al g/
Sample pre-treatment

!

AT ORI i S (AR 3 IRk)
Sample extracted (ultrasonic extraction) by
Toluene solvent

!

A RABRHTE BB HT
Analysis was performed by GC/MS

!

#4% / Data
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B/ 5 8B X8 54728 | PBB/PBDE analytical FLOW CHART

1) #AAE : 5% / Name of the person who made measurement: Roman Wong

2) @A EFA HI% / Name of the person in charge of measurement: Shinjyh Chen

188X A2 K | First testing process —

EIFMEF#HAZ A | Optional screen process  ............

#EAA2 K | Confirmation process — . — »

Sample / &
v

Sample pretreatment / & &b 775 2

Screen analysis / #1 & % #7

v

Sample extraction #5 &% 3£ B/
Soxhlet method % & ZE B

[
v

Concentrate/Dilute Extracted solution
3 BURR Ya I R

T
v

Filter / 3Bk i85

v

Analysis by GC/MS /
RARSEATH SRR AT

v
Issue Report #37iR%
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K &5 # %428 / Analytical flow chart of halogen content

1) #AAAE : 24 / Name of the person who made measurement: Alan Chen
2) @R A FA R [ Name of the person in charge of measurement: Troy Chang

H T RIE At/
Sample pretreatment/separation

!

i R S R
Weighting and putting sample in cell

!

PR [ T
Oxygen Bomb Combustion / Absorption

ﬁrﬁi F AR/
Dilution to fixed volume

!

B KA ke A/
Analysis was performed by IC
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*% 4RA LB (End of Report) **
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